
 

 

 UNIVERSITÉ DE MONTRÉAL 

 

 

 

DÉVELOPPEMENT MÉTHODOLOGIQUE ET APPLICATION DU CONCEPT 

DE L’EMPREINTE EAU EN ACV 

 

 

 

 

ANNE-MARIE BOULAY 

DÉPARTEMENT DE GÉNIE CHIMIQUE 

ÉCOLE POLYTECHNIQUE DE MONTRÉAL 

 

 

 

THÈSE PRÉSENTÉE EN VUE DE L’OBTENTION  

DU DIPLÔME DE  PHILOSOPHIAE DOCTOR 

(GÉNIE CHIMIQUE) 

SEPTEMBRE 2013 

 

 

© Anne-Marie Boulay, 2013.  



 

 

 

 

 

UNIVERSITÉ DE MONTRÉAL 

 

ÉCOLE POLYTECHNIQUE DE MONTRÉAL 

 

 

 

 

Cette thèse intitulée: 

 

DÉVELOPPEMENT MÉTHODOLOGIQUE ET APPLICATION DU CONCEPT 

DE L’EMPREINTE EAU EN ACV 

 

 

présentée par : BOULAY Anne-Marie 

en vue de l’obtention du diplôme de : Philosophiae Doctor 

a été dûment acceptée par le jury d’examen constitué de : 
[...]
distance international water transfer, and in 2010 the agreement was not renewed as the price 

fixed by Malaysia was no longer interesting and Singapore chose a more protective strategy 

towards becoming self sufficient in terms of water supply, with desalination. Another example 

was studied by Dawoud et al. (2006) concerning the Gulf Cooperation Council (GCC) countries, 

which represent well the countries for which this model applies, as water is scarce yet financial 

resources are not. The authors concluded that sustainable development of GCC countries will 

depend in the future on large scale desalination, as mass water import/transfer had lost their 

economic advantages compared with the rapid development of new and cheaper desalination 

technologies. Moreover, import would need to occur from a region with unconstrained water 

source otherwise a loop effect is created.  

Both surface and ground water are considered for each quality. In theory, unconstrained water of 

the higher quality is used as a marginal source. The exception to this is when the cost of treating a 

lower quality surface water is lower than pumping (and maybe also treating) the unconstrained 

groundwater source. When both surface and ground water of the same quality are available, 

surface was chosen as being more convenient and cheaper to use. The following algorithm 

(Fig.4-8) was used to identify the marginal source (M0 to M6) of water for a specific water 

market i in a region. 



85 

 

 

 

Figure 4-8 Decision algorithm for the choice of the marginal water. Boxes A to F assess the local 

situation leading to one of the 6 marginal sources, M1 to M6, or to no marginal water needed, 

M0. 

In figure 4-8, boxes A to F assess the local situation leading to one of the 6 marginal sources (M1 

to M6) or to no marginal water needed (M0). All questions relating to the availability of an 

unconstrained source of water of a certain quality (Boxes A, B, C and D) were addressed based 

on the scarcity parameter alpha, as described in Boulay et al (2011b) and available on a Google 

Earth Layer (CIRAIG 2012a). Questions of boxes E and F are addressed as per the following.  

Box E assesses whether the most economical option would be to use lower quality surface water 

or to pump groundwater of higher quality. The pumped groundwater may still have to be treated, 

but with a more economical treatment then the one needed by the available surface water. In 

order to answer this question, the costs of treatment needed to obtain one category from another, 

as described in the following section, were evaluated and compared with the costs of pumping 

groundwater. The later was assessed based on the depth of the groundwater table specific to a 

region. While this information is not readily available, data on the number of deep wells in a 

A. Is the type and 
source of water 

used (i) 
constrained?

B. Is there an 
unconstrained 
source of poor 

quality(cat.3) or 
better? 

C. Is there 
unconstrained 

groundwater of 
better quality then 

unconstrained 
surface water?

E. Is the treatment for 
the unconstrained  

surface water cheaper 
then underground 

treatment and pumping 
costs?

M1. TREATED 
SURFACE 
WATER

M2. PUMPED AND  
(IF NEEDED) 

TREATED 
GROUNDWATER

M3. TREATED 
SURFACE 
WATER

D. Is there a 
same-country 

watershed with 
unconstrained 
desired water?

M4. PIPELINED 
WATER

F. Is very poor 
water (cat. 4 or 

5) unconstrained 
or is there access 

to the sea?

M5. 
DESALINATION

M6. IMPORT

M0. NO

MARGINAL

WATER NEEDED

NO

NO

NONO

NO

YES

YES

YES

YES

YES

YES NO



86 

 

 

country (none, few or many) obtained directly from IGRAC (International Groundwater 

Resources Assessment Centre) was used to assess whether the groundwater level was high (5 m), 

medium (20 m) or deep (200 m) respectively. When no data were available, the medium value 

was used by default. Most of the cost assessments were performed using the calculator WaTER 

from the US Department of Interior(US Department of the Interior). All cost assessment were 

performed including fixed and variable costs, an electricity rate of 0.07$/kWh, and an 

actualisation over 20 years with a 6% interest rate. All other hypothesis and calculations can be 

found in the Excel Supplementary Information. For the groundwater pumping, additional costs 

for drilling were added to the pumping costs based on Macdonald et al(2009).  

Box F assesses if there is water available nearby that could be pipelined instead of using 

desalinated water. For this, watersheds sharing a common boundary with the watershed in which 

the withdrawal is occurring were selected. If the desired water, or one for which the cost of 

treatment and pumping is still lower then desalination costs, was found to be unconstrained in 

one of the possible watershed, this option was then chosen. When more than one watershed was 

possible, then the one with the lower cost was selected. The cost was evaluated based on the 

treatment (if required) and the height differential between the average altitudes of the two 

watersheds in order to reduce the pumping energy required (National Oceanic and Atmospheric 

and Administration; 2011).  

This decision algorithm resulted in a local marginal water source being identified for each water 

category for a specific region, at the scale of the country intersected with the main watersheds. 

The next step consists in identifying the processes required to supply each market with the 

appropriate water based on these marginal sources of water.  

 

4.5.2.4 Identify the marginal technology to supply the marginal source of water 

The marginal technology is the technology that is necessary to supply the market with the 

marginal source identified in the previous section. Apart from pipelined and imported water, all 

other marginal technologies consist of one or many water treatments. According to quality input 

and output, different water treatment chains will be needed to meet a marginal demand for a 

given water category. A methodology is proposed to determine the appropriate treatments for 



87 

 

 

passing from one water category to another. The choice of a marginal treatment chain first 

depends on technical constraints. An economic criterion is also considered in the selection of the 

marginal treatment chains as recommended by Ekvall et al (2004). Therefore, decision trees for 

water treatment selection based on technical and economic rules were developed and are detailed 

in each section below.  

 

4.5.2.4.1 Classification of pollutant substances 

In the contaminant list describing the water categories (Boulay et al. 2011a) some have similar 

chemical or physical properties and can hence be removed through the same treatment processes. 

In order to simplify the determination of treatment chains, the quality parameters were grouped 

into 9 families: Pathogens, Suspended Solids, Organic pollutants, Nitrogen Compounds, Gas, 

Inorganic Salts/anions/cations, Heavy Metals, Refractory COD, and 

oil/grease/hydrocarbons(IPPC) (see supplementary information). 

 

4.5.2.4.2 Definition of technical rules 

To determine water treatment sequences, it is important to consider technical constraints which 

will differ according to the quality of water inputs and the desired final quality. Consequently, 7 

technical rules were defined to take into account technical criteria in the selection of water 

treatment chains (see Fig.4-9). These rules are detailed in supplementary information.   



88 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

Figure 4-9 Seven technical rules required to determine appropriate water treatment chains 

between a fixed input and output quality 

 

 

 

Pre-

treatments

• Screening

• Desanding

• Degreasinge

• oil removal

Primary

treatments

• Coagulation 

/ Flocculation

• Settling

• Flotation

Secondary

treatments

• Biological -

Aerobic

• Biological -

Anaerobic

Tertiary

treatments

• Membrane processes

• Chemical oxidations

• Ion exchange

• Activated charcoal

• Disinfection, …

RULE No 1: Order of treatments

RULE No 2: Secondary treatment

 Secondary treatment needed if  [BOD5] > 20 mgO2/L

RULE No 3: Presence of inhibitors for biological treatments

 Include specif ic pre-treatments for removal (e.g., Heavy metal precipitation)

RULE No 4: Biological treatment choice

If  [COD] < 5 gO2/L  Aerobic treatment

If  20 mgO2/L < [BOD5] < 350 mgO2/L  Biof iltration

 if  [BOD5] > 350 mgO2/L  Activated sludge

If  [COD] > 5 gO2/L  Anaerobic treatment followed by activated sludge

If  nitrogen removal required  Nitrif ication _ Denitrif ication step

If  advanced treatment of  BOD5 and N required  Biof iltration or ultraf itratiion

RULE No 5: Order of treatments without secondary treatment step

Heavy

metals
Minerals H2S

Refractory

COD and 

Organic N

Remaining

nitrogen
Pathogens

Independent phases? Separation by a gravity process

Chemical emulsion breaking

Dissolved air f lotation

Pre-treated water 

Stable emulsion?

Suspended particles?

N
O

N
O

N
O

YES

YES

YES

RULE No 7: Integration of oils, greases and hydrocarbons

For lower residual concentrations 

(<10 mg/L),  membrane 

processes should be used

RULE No 6: Suspended solid (SS) treatment

If  [SS] > 100 mg/L  Decantation

 If  [SS] < 100 mg/L  Sand f iltration

 For residual concentrations  Ultraf iltration 



89 

 

 

4.5.2.4.3 Inclusion of an economic criterion  

It appears that, for tertiary treatments, several technologies can be used to remove a pollutant 

substance. The final choice is then based on an economic criterion, meaning that the technology 

with the lowest treatment cost ($ per m
3
 treated) is selected (8

th
 rule). The treatment cost includes 

capital costs as well as maintenance and operation costs for a given technology. In order to rank 

the technologies according to this criterion, the WaTER software (Water Treatment Estimation 

Routine) was used (US Department of the Interior). This tool is based on spreadsheets developed 

by the United States Bureau of Reclamation and The National Institute of Standards and 

Technology in order to facilitate the estimation of drinking water treatment cost (El-Fadel and 

Maroun 2002). Though drinking water and waste water treatments operate quite differently, this 

was deemed sufficient as an approximation of the costs to support a simple economic ranking of 

the technologies. 

As the capacity or scale of the water treatment system can significantly influence the treatment 

cost (USEPA), a reference capacity was set.  It corresponds to the supply of a population of 

20000 inhabitants (i.e. a daily flow around 9000 m
3
 / day) (USEPA). This choice is supported by 

the fact that, as shown by (WHO and UNICEF), half of the world population is living in cities 

(defined by the presence of a population of more than 20000 inhabitants). This hypothesis was 

tested for sensitivity with plant size as low as 1000 m
3
/day. 

The WaTER tool does not include the stripping technology but it seems that this technology’s 

cost is comprised between the costs of exchange ion (IPPC) and ozonation (Spencer and Witco). 

Using these references, advanced technologies were ranked from lower to higher costs as follow: 

chlorination, resin ion exchange, stripping, ozonation, microfiltration (MF), granular activated 

carbon, nanofiltration/reverse osmosis.  

  

4.5.2.4.4 Decision tree making 

The 8 rules introduced above were used to build 5 decision trees (see supplementary 

information). Depending on water quality input and output, the choice of a decision tree will be 

on one or the other as described in Fig.4-10.  Their use will lead to the determination of 

appropriate water treatment chains corresponding to the marginal technology.  



90 

 

 

 

Figure 4-10 Procedure for determining appropriate treatment chains depending on water quality 

input and output 

4.5.2.4.5 Instream Users 

The market activity model and marginal source approach works for water when it behaves 

similarly to other commodities: it is removed from the source in order to be used. However, there 

are two types of water users (Bayart et al. 2010b; Boulay et al. 2011a; Boulay et al. 2011b), off-

streams (agriculture, domestic, industry) and in-streams (transport, hydropower, fisheries and 

recreation), the latter using the resource without removing it from the source. Hence, a cubic 

meter of water consumed in a region will deprive several users simultaneously: one off-stream 

user and all in-stream users. In order to address if and how these in-stream users would adapt 

from an additional demand of water, we have to look at them individually. 

Transport 

In order for freight transport to be affected by an additional water use, this demand would have to 

be sufficiently large to lower a stream’s level enough to prevent a ship to pass. As state in the 

introduction of this paper, the goal of the present method is to assess indirect impacts associated 

with additional marginal water use, hence this is outside the scope of this paper. 

 

 

Are there oils, 

greases or 

hydrocarbons

?

Is [BOD5] 

below 20 

mgO2/L?

Is it required to 

remove more 

than one of this

parameters?

• Heavy metals

• Inorganic salts

• Refractory COD

• Pathogens

See

Decision 

tree 1 

See

Decision 

tree 2 

Are tertiary

treatments

required? See

Decision 

tree 3

Are 

advanced

treatment

required

?

See

Decision 

tree 4

See

Decision 

tree 5

END

END

Use 

only

NF / OI

YES

NO

YES

YES

YES

YES

NO

NO

NO
NO



91 

 

 

Hydropower 

While hydropower harnesses the energy carried by the water flowing, it is far from being exploited at its 

full potential. Globally around 19% of the potential has been developed, raising to 60% in countries 

having actively developed their hydropower potential (International Energy Agency 2010). This means 

that the limiting factor to the hydropower production is not the amount of water available but rather the 

facilities to exploit it. Moreover, generally, water withdrawals occur downstream from a dam. Therefore 

impacts from adaptation due to a lower hydropower production caused by a marginal water use should not 

be readily considered unless such reduction in capacity of production is known to occur. If this is the case, 

the local marginal electricity technology should be used as a backup technology for the electricity 

production loss. The conversion factor of 8 m
3
/kWh as used in ecoinvent for non-alpine conditions 

(Frischknecht and Jungbluth 2007) can be used to obtain the amount of electricity to be compensated for.   

Fisheries 

Not yet determined 

Recreation 

Whereas water bodies are often used for recreational activities, it is unlikely that an additional 

use of water would change the behaviour of the recreational users unless the water level or 

quality was to be sufficiently affected, which is outside the scope of this paper. Moreover, 

uncertainties associated with such modeling would be quite high. 

4.5.3 Results 

4.5.3.1 Adaptation  

Results from this parameter are taken directly from the one proposed in Boulay et al. (2011b), 

and re-calculated with updated 2010 values for the GNI (UNEP 2009). Fig.4-11 shows the extent 

to which countries will adapt and market will be able to expand.  



92 

 

 

 

Figure 4-11 Adaptation capacity of countries (AC) ranging between 0 and 100% 

4.5.3.2 Marginal water source 

The decision algorithm in Fig.4-8 was used to identify the marginal water source for each 

water quality category for all regions where some adaptation occurs (AC>0). Results for all 

808 regions of the world created by the intersection of the country and watershed scale, are 

available in the Excel Supplementary Information. The map of these regions is available on 